
ADOPTED 12/18/2025 1

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
LOS ANGELES REGION

320 West 4th Street, Suite 200, Los Angeles, California, 90013 
(213) 576-6600   Fax (213) 576-6660 

http://www.waterboards.ca.gov/losangeles

ORDER NO. R4-2025-0273 
 

WASTE DISCHARGE REQUIREMENTS AND 
WATER RECLAMATION REQUIREMENTS FOR THE 

LEO J. VANDER LANS ADVANCED WATER TREATMENT FACILITY AND 
INLAND INJECTION FACILITIES AND 

ALAMITOS BARRIER RECYCLED WATER PROJECT 
 

ISSUED TO 
THE WATER REPLENISHMENT DISTRICT OF SOUTHERN CALIFORNIA AND 

LOS ANGELES COUNTY DEPARTMENT OF PUBLIC WORKS

The following Permittees are subject to Waste Discharge Requirements (WDRs) and 
Water Reclamation Requirements (WRRs) set forth in this Order:
[...]
TABLE 4. AQUIFER SYSTEMS ....................................................................................... 18
TABLE 5. BENEFICIAL USES OF GROUNDWATER...................................................... 23
TABLE 6. GROUNDWATER QUALITY OBJECTIVES FOR SALTS  

AND NUTRIENTS ....................................................................................................... 24
TABLE 7. DISCHARGE LIMITATIONS SUBSURFACE APPLICATION .......................... 35
TABLE 8. DISCHARGE LIMITATIONS PATHOGENIC MICROORGANISM  

CONTROL .................................................................................................................. 37
TABLE 9. DISCHARGE LIMITATIONS INORGANICS – PRIMARY MCLS ..................... 37
TABLE 10. DISCHARGE LIMITATIONS VOLATILE ORGANIC   

CHEMICALS (VOCS) - PRIMARY MCLS ................................................................... 38
TABLE 11. DISCHARGE LIMITATIONS SYNTHETIC ORGANIC   

CHEMICALS (SOCS) - PRIMARY MCLS ................................................................... 39
TABLE 12. DISCHARGE LIMITATIONS DISINFECTION   

BYPRODUCTS – PRIMARY MCLS ............................................................................ 40
TABLE 13. DISCHARGE LIMITATIONS RADIONUCLIDES – PRIMARY MCLS ............. 40



Water Replenishment District and Los Angeles County  Order No. R4-2025-0273 
Alamitos Barrier Project – Inland Injection Well Project  CI No. 8956

ADOPTED 12/18/2025 3

TABLE 14. DISCHARGE LIMITATIONS CONSTITUENTS – SECONDARY MCLS ........ 40

ATTACHMENTS
ATTACHMENT A – DEFINITIONS ..................................................................................... 1
ATTACHMENT B – ALAMITOS BARRIER PROJECT ....................................................... 1
ATTACHMENT C1 – LEO VANDER LANS ADVANCED WATER  

TREATMENT FACILITY  ............................................................................................. 1
ATTACHMENT C2 – ATWF PROCESS FLOW DIAGRAM  ............................................... 1
ATTACHMENT C3 – RECYCLED WATER DISTRIBUTION AREA   ................................. 1
ATTACHMENT C4 – GROUNDWATER BASINS  ............................................................. 1
ATTACHMENT C5 – INJECTION ZONES   ....................................................................... 2
ATTACHMENT D - STANDARD PROVISIONS ................................................................. 1
ATTACHMENT E – MONITORING AND REPORTING PROGRAM (MRP) CI-8956 ......... 1
ATTACHMENT F – DDW CONDITIONAL ACCEPTANCE LETTER ................................. 1
ATTACHMENT G – POLLUTANTS WITH NOTIFICATION LEVELS ................................. 1
ATTACHMENT H – CEC PHASED MONITORING REQUIREMENTS .............................. 1



Water Replenishment District and Los Angeles County  Order No. R4-2025-0273 
Alamitos Barrier Project – Inland Injection Well Project  CI No. 8956

ADOPTED 12/18/2025 4

The California Regional Water Quality Control Board, Los Angeles Region (Los Angeles 
Water Board) finds the following:

1. BACKGROUND INFORMATION
1.1. The Los Angeles County Department of Public Works (LACDPW) was formed in 

January 1985, consolidating the former Los Angeles County Road Department, 
the County Engineer Department and the County Flood Control District 
(LACFCD). It is responsible for the design, construction, operation, maintenance, 
and repair of roads, bridges, airports, sewers, water supply, flood control, water 
quality, and water conservation facilities and for the design and construction of 
capital projects. Additional responsibilities include regulatory and ministerial 
programs for the County of Los Angeles, LACFCD, other special districts, and 
contract cities that request services. The LACDPW operates and maintains the 
Alamitos Gap Seawater Intrusion Barrier (Barrier), including the existing water 
transmission pipeline, distribution header, injection wells, extraction wells and 
monitoring wells along the Alamitos Barrier Project. The location of the Barrier is 
included in Attachment B. 

1.2. The Water Replenishment District (WRD or District) serves as the watermaster 
for managing the adjudication of the Central and West Coast Groundwater 
Basins. The WRD was established in 1959 under Division 18 of the California 
Water Code and has the statutory authority to replenish the groundwater basin 
and address water quality issues. WRD owns and manages the Leo J. Vander 
Lans Advanced Water Treatment Facility (AWTF or Facility) and is the purveyor 
of recycled water produced by the Facility that is injected into the Barrier. The 
AWTF is located at 7380 East Willow Street, in the City of Long Beach, adjacent 
to the Long Beach WRP and between the San Gabriel River and Coyote Creek. 
Attachment C1 shows the location of the Facility. WRD serves as the lead agency 
under the California Environmental Quality Act (CEQA) and is authorized to 
purchase imported water that is used for injection into the Los Angeles County 
side of the Barrier. As of July 1, 2020, PERC Corporation is the contract operator 
of the AWTF and provides water quality compliance sampling and reporting for 
WRD. Collectively, WRD and LACDPW are herein referred to as the Permittees.

1.3. Prior to the construction of the Barrier, decades of over-pumping caused the 
water levels in the Central Groundwater Basin and Orange County Groundwater 
Basin to drop, resulting in a loss of groundwater from storage and seawater 
intrusion into the potable aquifers, rendering portions of the basins unsuitable for 
their beneficial uses. The Barrier began operations in 1965 and is designed to 
protect the Central Groundwater Basin and portions of the Orange County 
Groundwater Basin from seawater intrusion through the creation of a pressure 
ridge by injection of fresh water into the Barrier through an alignment of 61 
injection wells as of October 2025. These wells are located approximately two 
miles inland from the mouth of the San Gabriel River at the Los Angeles/Orange 
County boundary. The pressure ridge created by the Barrier prevents seawater 
from passing the Barrier and entering further into the groundwater basins.  The 
injected water flows inland, providing needed replenishment water to the 



Water Replenishment District and Los Angeles County  Order No. R4-2025-0273 
Alamitos Barrier Project – Inland Injection Well Project  CI No. 8956

ADOPTED 12/18/2025 5

groundwater basins. The failure to maintain an effective seawater intrusion 
barrier would cause serious water quality degradation in drinking water aquifers 
in southeastern Los Angeles County and southwestern Orange County, and the 
potential loss of this water resource. The Barrier was sustained using only 
potable water prior to 2005.

1.4. Since October 2005, the AWTF has produced up to 3 million gallons per day 
(mgd) of high quality advanced-treated recycled water, which is further blended 
with imported water from the Metropolitan Water District of Southern California 
(MWD) and subsequently delivered and injected into the Barrier pursuant to Los 
Angeles Water Board Order No. R4-2005-0061. The AWTF underwent an 
expansion in 2014 to increase the plant’s production capacity from 3 to 8 mgd 
(8,960 acre-feet of recycled water per year [AFY]), including upgrades to the 
existing microfiltration, reverse osmosis, and ultraviolet (UV) treatment process 
with hydrogen peroxide, including two additional trains. The Facility’s increased 
volume of recycled water injected into the Barrier was permitted under Los 
Angeles Water Board Order No. R4-2014-0111 (2014 Order).

1.5.  The overall recovery for the AWTF, including backwash waste recovery and three 
stage RO, is approximately 92 percent. The AWTF is operated under an 
approved Operation and Optimization Plan (OOP), which is regularly updated by 
WRD and approved by the State Water Resources Control Board, Division of 
Drinking Water (DDW or Division). The AWTF is permitted for 100 percent 
recycled water contribution to the Barrier.  

1.6. Non-Permittee Agencies
1.6.1. The Los Angeles County Sanitation Districts (LACSD) own and operate 
the Long Beach Water Reclamation Plant (Long Beach WRP), which produces 
disinfected tertiary recycled water that is the source water for advanced 
treatment at the AWTF. To meet the needs for additional source water at the 
Facility, disinfected tertiary recycled water from the Los Coyotes Water 
Reclamation Plant (Los Coyotes WRP), also owned and operated by the LACSD, 
may be used to supplement the existing supply from the Long Beach WRP.  
1.6.2. The City of Long Beach, through its Utilities Department (formally known 
as Long Beach Water Department), owns the rights to the recycled water 
produced at the Long Beach WRP and Los Coyotes WRP. Prior to July 1, 2020, 
the City operated the AWTF. Long Beach Utilities Department provides imported 
water purchased by WRD for the Alamitos Barrier Project, as necessary via the 
LB7A connection.
1.6.3. The LACFCD and the Orange County Water District (OCWD) jointly 
constructed and co-own the Barrier and injection wells through an agreement 
dated July 7, 1964 and subsequent amendments. The agreement also formed a 
Joint Management Committee, which is comprised of representatives from WRD, 
OCWD, LACDPW, Long Beach Utilities Department, and the Golden State Water 
Company. In 1985, the LACFCD’s planning and operational responsibilities were 
transferred to the LACDPW. The LACDPW maintains the Barrier and its 



Water Replenishment District and Los Angeles County  Order No. R4-2025-0273 
Alamitos Barrier Project – Inland Injection Well Project  CI No. 8956

ADOPTED 12/18/2025 6

associated facilities under the direction and approval of the Joint Management 
Committee.
1.6.4. The OCWD is a special district formed in 1933 to manage the groundwater 
basin beneath central and northern Orange County. The groundwater basin 
provides a water supply to 19 municipal water agencies and special districts that 
serve 2.5 million Orange County residents. The OCWD shares the cost of 
purchasing advanced treated recycled water and/or imported water for injection 
into the Barrier.
1.6.5. The OCWD, LACSD, Golden State Water Company and City of Long 
Beach are not designated as Permittees with respect to this Order.

2. FACILITY DESCRIPTION
2.1. Description of Tertiary Treatment at Long Beach and Los Coyotes WRPs

The primary source water for the AWTF is disinfected tertiary recycled water from 
the Long Beach WRP, which is located at 7400 East Willow Street in the City of 
Long Beach and occupies 17 acres of land west of the San Gabriel River (I-605) 
Freeway.  The production of tertiary recycled water at the Long Beach WRP is 
regulated by WRR Order No. 87-047 as amended by Order No. 97-072 and WDR 
Order No. R4-2022-0032. The design capacity of the Long Beach WRP is 25 
mgd. In the future, disinfected tertiary recycled water may also be supplied to the 
AWTF by the Los Coyotes WRP, which is located at 16515 Piuma Avenue in the 
City of Cerritos and regulated separately under WRR Order No. 65-182 as 
amended by 97-047 and WDR Order No. R4-2021-0142. The design capacity of 
the Los Coyotes WRP is 37.5 mgd. Treatment at the Long Beach and Los 
Coyotes WRPs is very similar, and consists of primary sedimentation, activated 
sludge biological treatment with nitrification and denitrification, coagulation, 
secondary sedimentation, inert media filtration, chloramination (reactions 
between sodium hypochlorite and ammonia) for disinfection and dechlorination. 
WDRs Order Nos. R4-2022-0032 and R4-2021-0142 serve as National Pollutant 
Discharge Elimination System Permits (CA0054119 and CA0054011, 
respectively).

2.2. Advanced Water Treatment Facility Treatment and Technology
The treatment approach and technology used at the AWTF to produce advanced 
treated recycled water is depicted in Attachment C2 and consists of the following:

2.3.  Influent Equalization (EQ) and Pump Station
The existing influent EQ basin was constructed during the expansion of the 
Facility in 2014. The influent EQ basin is concrete-lined and functions to equalize 
a design capacity of 8.70 mgd of flow to feed the Primary Microfiltration (MF) 
system if tertiary flow from the Los Coyotes WRP is used. Pumping is not 
required when disinfected tertiary effluent from the Long Beach WRP is used as 
influent to the AWTF since the effluent from Long Beach WRP effluent has 60 to 
100 pounds per square inch (psi) of pressure. In the future, if the AWTF is 



Water Replenishment District and Los Angeles County  Order No. R4-2025-0273 
Alamitos Barrier Project – Inland Injection Well Project  CI No. 8956

ADOPTED 12/18/2025 7

modified to receive tertiary effluent from the Los Coyotes WRP, the influent EQ 
basin will need to be equipped with pumps and piping modifications. 

2.4.  Microfiltration (MF)
The microfiltration system serves as a pretreatment for the reverse osmosis 
system, aiming to mitigate particulate and biological fouling on the RO 
membranes. This system efficiently eliminates inert particulates, organic 
particulates, colloidal particulates, pathogenic organisms, bacteria, and other 
particles through the size-exclusion sieve action of its membranes. The 
microfiltration system configuration includes pretreatment, automatic strainers, 
Primary MF, dissolved air flotation (DAF), and a Backwash Treatment System. 
2.4.1. MF Pretreatment Chemical Addition
Tertiary recycled water from the Long Beach WRP contains varying chlorine 
residual concentrations to comply with regulatory contact time (CT) disinfection 
requirements. Depending on the chlorine residual levels in the tertiary recycled 
water, the AWTF may employ chloramination (utilizing sodium hypochlorite, 
aqueous ammonia, or liquid ammonium sulfate [LAS]) as necessary to manage 
biological fouling in the microfiltration and reverse osmosis membranes. While 
higher chlorine residuals are advantageous for controlling membrane biological 
fouling, they can adversely affect the UV/AOP process performance by 
diminishing the percent UV Transmittance (UVT). This may require additional 
power demand for achieving the required UV dose or result in a facility shutdown 
if the low UVT threshold is reached. Hence, pretreatment also involves chemical 
quenching (using sodium bisulfite) as needed during periods of elevated influent 
chlorine residual.
2.4.2. Primary MF Automatic Strainers
Following MF pretreatment, the flows will be fed into three (two duty and one 
standby) automatic self-cleaning 500-micron strainers to protect the downstream 
microfiltration membranes from damage and/or fouling from large particles.  The 
backwash waste generated by the primary MF automatic strainers can be 
directed either to the backwash waste (BWW) equalization basin or the Facility 
waste EQ basin. If the strainer BWW is directed to the BWW EQ basin, it 
undergoes mixing with the Primary MF BWW and subsequently undergoes 
treatment with DAF and backwash treatment. In the event of its discharge to the 
plant waste EQ basin, it is released directly into the sewer without undergoing 
additional treatment.
2.4.3. Primary MF System  
From the strainers, the flow will be fed into six 100-module MF skids.  The 
Primary MF system consists of pressurized microfiltration units with hollow fiber, 
polyvinylidene fluoride membranes containing a nominal pore size of 0.1 micron.  
The Primary MF system is designed to achieve 94% minimum filtrate recovery 
and produce on average 8.1 mgd of filtrate.  The MF filtrate will be stored in a 
break tank and the microfiltration units will be periodically backwashed to clean 
the membranes. 



Water Replenishment District and Los Angeles County  Order No. R4-2025-0273 
Alamitos Barrier Project – Inland Injection Well Project  CI No. 8956

ADOPTED 12/18/2025 8

2.4.4. Backwash Treatment (BWT) 
The BWW flows from the Primary MF automatic strainers and Primary MF system 
will be equalized in the BWW EQ Basin and can be pumped to the DAF system 
for treatment if necessary.  Backwash initiation for the microfiltration system is 
contingent on both influent water quality and trans-membrane pressure. Ferric 
chloride is utilized as a coagulant and is injected upstream of the DAF system, if 
required. Following treatment, if required, DAF effluent flow is equalized in the 
DAF Effluent EQ Basin and then pumped to the BWTMF system, which consists 
of four 25-module microfiltration skids. Similar to the Primary MF system, the 
BWT MF automatic strainer is provided upstream of the BWT MF membranes to 
protect the membranes from damage and/or fouling from large particles.  One 
automatic strainer serves as a duty unit, and another manual basket strainer is 
provided as a standby unit.  The Primary MF effluent and the BWT MF effluent 
will be mixed and discharged into one 37,600-gallon capacity MF Filtrate Tank. 
The Primary MF system adjusts its flux within an acceptable range to uphold a 
consistent water level in the MF Filtrate Tank. Simultaneously, the BWT MF 
system is operated to generate a steady filtrate flow continuously, utilizing a 
cyclical operation with four skids to ensure that two BWT MF skids are in filtration 
mode at all times.

2.5.  Reverse Osmosis
Following microfiltration, the filtrate will flow to the reverse osmosis system, which 
removes dissolved inorganic and organic components in the MF filtrate.
2.5.1. Reverse Osmosis Pretreatment Chemical Addition
To control scaling and protect the reverse osmosis membranes, the MF filtrate 
undergoes pretreatment prior to reverse osmosis, which involves utilizing sulfuric 
acid for pH control, threshold inhibitor to control scaling, and cartridge filters to 
remove particulates. Pretreatment is applied upstream of the two primary RO 
trains and directly preceding the third stage RO process.
2.5.2. Cartridge Filtration
The cartridge filters are provided upstream of the RO membranes to protect the 
membranes from damage and/or fouling from particulates that may be introduced 
in the MF filtrate tank or as part of chemical feed. There are two cartridge filter 
vessels operating in parallel. Each cartridge vessel contains 176 polypropylene 
filters with a nominal pore size of 20 microns. During cartridge filter replacement, 
the RO feed water may be bypassed for a short duration.
2.5.3. 1st, 2nd and 3rd Stage RO System
Following pretreatment process, the flows will be pumped to the reverse osmosis 
system, which consists of two primary RO trains (first and second stage RO 
Trains) in parallel and three (two duty and one standby) third stage RO Trains. 
The reverse osmosis process will produce approximately 8.0 mgd and includes 
a high-pressure feed pump and pressure vessels.  Each pressure vessel 
contains high rejection thin film composite polyamide membrane elements. The 



Water Replenishment District and Los Angeles County  Order No. R4-2025-0273 
Alamitos Barrier Project – Inland Injection Well Project  CI No. 8956

ADOPTED 12/18/2025 9

1st and 2nd stage RO system and 3rd stage RO system are designed to achieve 
a minimum of 85 percent and 52 percent recovery rate, respectively. Permeate 
from the reverse osmosis system will be sent to the advanced oxidation process. 
Concentrated brine (RO concentrate) from the reverse osmosis system will be 
discharged directly to the Los Angeles County Sanitation Districts’ A.K. Warren 
Water Resource Facility in Carson, regulated under National Pollutant Discharge 
Elimination System (NPDES) Order R4-2023-0181 (CA0053813). During the 
reverse osmosis process, the system consistently monitors the electrical 
conductivity and total organic carbon (TOC) at both the RO feed and permeate, 
and initiates removal from service when necessary. Weekly profiles of RO 
conductivity are conducted, supplemented by vessel probing as needed. Monthly 
RO normalizations are calculated to evaluate membrane performance.